NZXT

KRAKEN M22

LIQUID COOLER

INZO4T)

INZOXATE

COMPONENT LIST

LISTA DE COMPONENTES
LISTE DES COMPOSANTS

PREPARATION

PREPARING THE BACKPLATE
PREPARAR LA PLACA POSTERIOR

AMD SOCKET

INTEL SOCKET 115X

REMOVING THE AMD STOCK BRACKET
RETIRADA DEL SOPORTE DE SERIE AMD
EXTRACTION DU SUPPORT DE FIXATION AMD

KOMPONENTENLISTE A.Kraken M22 L. 5mm UNC 6-32 Screw A. Kraken M22 L. BunT ana sertunstopa UNC 6-32, 5 mm PREPARER LA PLAQUE ARRIERE ENTFERNEN DER AMD STANDARDySCHlENE
CMNUCOK KOMMNOHEHTOB B. Intel Retention Bracket (Pre-installed) M. Metal Washer . Intel yc M. Metannnueckan wait6a RUCKPLATTE VORBEREITEN CHATUE OPUTUHANIBHOTO KPOHWTENHA AMD
ELENCO DEI COMPONENT! C. AMD Retention Bracket N.Aer P 120 Fan C. Kpennenue AMD N.Bentunsatop Aer P 120 - RIMOZIONE DELLA STAFFA AMD STOCK
D. Backplate 0. Mini-USB Cable D. CoepuHyTenbHan nnata 0. Kabenb Mini-USB NOATOTOBKA 3AAHEN NNACTUHbI COMO REMOVER O SUPORTE DE FABRICA AMD
LISTA DE COMPONENTES E. Standoff Screw E. OnopHbiii BuHT PREPARAZIONE DELLA PIASTRA J|Z0 AMD E243 X A8 7|
THE 22 H spacer F. Intel Socket 2011/2066 Standoff Screw F. OiopHbIit BUHT NPOLECcopHoro pasbema Intel 2011/2066 PREPARAR A PLACA DE SUPORTE 2 I v % AM DA TI37y hOBYSHL e
o) 2 G. M2-Screw G. Bunt M2 Ssoo =
galar " H. Spacer H.Pacnopran synia FRYEY  en Bi% AMD #AZ % N
= = I. Thumbnut with Spring 1. HakaTaHHas raiika ¢ npy»uHom "4 Z 96! CORRECT B AMD R K E & 22 | 9
BHXR J. Plastic Washer J. MnacTvKoBas waitba ZE #HR !
K.30mm UNC 6-32 Fan Screw K. ButT ana BerTunaTopa UNC 6-32, 30 M EHEEHR ' :
I
A Kraken M22 | Thumbnut with Spring A. Kraken M22 L.Vis UNC 6-32 30 mm A. Kraken M22 L.5mm UNC 6-32 -}A} ;
B. Support de fixation Intel (pré-installé) M. Rondelle métallique B.Intel 1274 B2 71 (A 2] ) M. 545 914
xL x4 C. Support de fixation AMD N.Ventilateur Aer P 120 C.AMD 27 B ej3l N.Aer P 120
iy D. Plaque arriére 0.Cable mini-USB D. ¥ Zefo] = 0. Mini-USB 7] 3
\,\E E. Vis pour entretoise E. 2 At
&= F.Vis pour entretoise du socket Intel 2011/2066 F.Intel Socket 2011/2066 2 1 L}A}
. G.Vis M2 G. M2 LA}
B Intel Retention Bracket (Pre-installed) J Plastic Washer H. Entretoise H. 23o] A
X1 b 1. Ecrou a ailettes avec ressort L 2 WlUAKS)
J.Rondelle en plastique J.Zeh ghA
K. Vis UNC 6-32 30 mm pour ventilateur K.30mm UNC 6-32 1 L}A} AMD SOCKET STEP 2
A Kraken M22 L.5 mm UNC 6-32 Schraube A. Kraken M22 L.5mm UNC 6-32 & Install the standoff screws in the relevant holes and fasten the standoff screws by using M2 screws. There
c ) K B.Intel-Befestigungsschiene (vorinstallert) M. Metall-Unterlegscheibe B.intel {2557 57 v b (Y15 ) M. 2B v v — 75mm_x_75mm Intel 115X is sunk space at one side of backplate can store the fastened M2 screw. Ensure you install the standoff
AMD Retension Bracket 30mm UNC 6-32 Fan Screw C. AMD-Befestigungsschiene N. Aer P 120-Lifter C.AMD BT 54 v b N.AerP1207 7 90mm x 54mm AMD AM4 screw and M2 screw on the correct side of the backplate.
D. Riickplatte 0. Mini-USB-Kabel D.AyHTL— b 0.Mini-USB 7 — 7 )L
Xk xe E,Absm':.dssch,aube E. Z;Z k4o (RUfE) 96mm x 48mm AMD FM2+, FM2, FM1, AM3+, AM3, Instala los tornillos de separador en los orificios correspondientes y aprieta los tornillos de separador con
F. Intel-Sockel 2011/2066 Abstandsschraube Flntel V7 v k 2011/2066 24 > K# T ( #SAF% ) X AM2 los tornillos M2. Hay una hendidura en un lateral de la placa posterior para almacenar el tornillo M2 fijado.
G.M2-Schraube G.M2 %Y Asegurate de instalar el tornillo de separador y el tornillo M2 en el lado correcto de la placa posterior.
H. Abstandshalter H. 2_—H— . . ‘o . A 10at . PR,
i i S ) STEP 1 Installez les vis pour entretoise dans les trous appropriés et fixez-les & l'aide des vis M2. Une cavité située
D Backplate L 5mm UNC 6-32 Screw ﬂ'ﬂﬂﬁﬂs’{‘:ﬁﬁ’n’{‘e‘f,zeg‘jieibe L@Zg\;ﬁ@iifii’ sur un coté de la plaque arriére permet de stocker la vis M2 fixée. Installez la vis pour entretoise et la vis M2
x1 x4 K.30 mm UNC 6-32 Lifterschraube K.30mm UNC 6-32 7 7 > & This universal backplate is compatible with three different kind of sockets. Please check the correct du bon coté de la plaque arriére.

mounting holes for your socket before moving to the next step.

Stecken Sie die Abstandsschrauben in die dafiir vorgesehenen Locher und ziehen Sie sie mithilfe der M2-Schrauben

S' g’a;‘fe”szz T L Viteg-"sz-UNC dﬁ S mm ’Q' .Krffggau ) W sgmgc sszms Esta placa posterior universal es compatible con tres tipos diferentes de tomas. Comprueba los orificios de an. Auf einer Seite der Riickplatte gibt es eine Vertiefung fir die festgezogene M2-Schraube. Stellen Sie sicher,
N s::ff:dil zﬂggg:g:&%(memsta ata) m&:fz‘mz o {,“f;; o o R (Hk L"-A‘eﬁ R montaje adecuados para tu toma antes de pasar al siguiente paso. dass Sie die Abstandsschraube und die M2-Schraube auf der richtigen Seite der Riickplatte montieren.
E standoff Screw M Metal Washer D. Piastra posteriore 0. Cavo Mini USB D. Intel 17 0. %7 USB 48 Cette plaque arriére universelle est compatible avec 3 types différents de socket. Assurez-vous que les Installare le viti distanziafli nzi fou corrispondzr)%i e ﬁsslarlguti'l;ua:do le ViFié\(‘?' Suﬁ’" Ie;to gjell; piast(alposlteripreMé
E.Vite distanziale E. ¥RR% trous de fixation sont adaptés a votre socket avant de passer a l'étape suivante. presente uno spazio profondo che consente di fissare la vite M2. Accertarsi di installare la vite distanziale e la vite M2
x4 x8 F.Vite distanziale 2011/2066 Socket Intel F.Intel Socket 2011/2066 27245 2% . ) . K ) . . . . . sul lato corretto della piastra posteriore.
G.Vite M2 G.M2 882 Diese Universal-Riickplatte ist mit drei verschiedenen Arten von Sockeln kompatibel. Priifen Sie, welches . e .
H.Distanziatore e die korrekten Befestigungslocher fiir Inren Sockel sind, bevor Sie mit dem nachsten Schritt fortfahren. L"SSt:(l:%‘;?quJgg%Sg: Sf#f‘;?;gg;eslgg: ??ausse:’reaspﬁgtl\i)odseoanrﬁn::alxgzr?a?'%ergi_a%ﬁsu;aandg P;;Zfdusoée'l\'/gﬁ Huaeu?e .
1. Dado zigrinato con molla | BERBE Questa piastra posteriore universale & compatibile con tre diversi tipi di socket. Controllare che i fori di montaggio siano depinétalar o parafuso espacadofe o parafuso ,3'2 n?) lado correto da pFl)aca traseira P . a Remove the stock AMD mo.untlng braCkeF and backplate.
J. Rondella in plastica J. BIEE compatibili con il socket prima di procedere al passaggio successivo. v : Retira el soporte de montaje AMD de serie y la placa trasera.

F intel Socket 2011/2066 Standoff Screw

N Aerp120Fan

ﬁ
” -

x1

K.Vite della ventola 6-32 UNC da 30 mm

A. Kraken M22
B. Suporte de retencéo Intel (pré-instalado)
C. Suporte de retengao AMD

L. Parafuso UNC 6-32 UNC de 5Smm
M. Arruela de metal
N.Ventoinha Aer P 120

K.30mm UNC 6-32 M54

A. Kraken M22 L.5 mm UNC 6-32 8274
B.Intel B2 (EHEEZE) M. £ERE
C.AMD Bl N.Aer P 120 @

Esta placa traseira universal é compativel com trés tipos diferentes de soquetes. Verifique a montagem

correta dos orificios para o soquete antes de passar para a proxima etapa.

JTa YHMUBepcanbHasa nnata CoBMmectuma ¢ Tpemsa pasnnyHbiIMU TUNaMn NPoLeCCOPHbIX pa3bemMoB. I'Ipex(,qe uem
I'IepeVITVI K cneaywouemy wary, nposepbTe NpaBuibHOE pacnonoxeHne OTBEPCTI/IIz AnA KpenneHua Ana sawero

MomecTuTe ONOpPHbIE BUHTbI B COOTBETCTBYIOLLME OTBEPCTHA U 3aKPYTUTE MX C MOMOLLbIo BUHTOB M2. Ha ogHoii u3
CTOPOH COEANHUTENbHO NNaThl CTb Yry6neHus, B KOTOpble NOMELLAKTCA 3aKpyUYeHHble BUHTbI M2, Y6eguTecs, uto
Bbl yCTaHaB/IMBaeTe OMOPHbIV BUHT 1 BUHT M2 € NpaBU/IbHO CTOPOHbI CO@ANHUTENbHON MnaThl.

A LIAFS 2S2 PO @0 M2 LIAR H LIALS ZQILICH #S 20| EQ| otZ O] S0{7F £20] M2

o=

Cits 22 59z UIch 252 Weroz WERo[=0] Ha LiAlef M2 LEALS Sxlsiof gfLIct.

Retirez le support de fixation AMD ainsi que la plaque arriére.
Entfernen Sie die AMD-Standard-Schiene und Ruickplatte.
Rimuovere la staffa di montaggio AMD stock e la piastra posteriore.

D. Placa traseira 0. Cabo mini-USB D. ig 0. Mini-USB #% NPOLIeCCOPHOTO pasbema Remova o suporte de montagem AMD de fabrica e a placa traseira.
E. Parafuso espagador E. 8% i} 2B RAD EIINT BIUERY 1 - M2 22 LTRAY RAD EL ORI ENEMADE - Ny TL— i i
G M2-Screw 0 Mini-USB Cable (F;.Spoqu;ete Il;\:ezl 2011/Parafuso espacador 2066 E‘ﬁiﬁf 2011/2066 ¥R O] #E|0|0|E& 37kX| ZRO| 2701} SSHEIL|CE CH CHAIZ TIgHsL7| FMoj| 27000 Sh= &AL 1S SHOISHA|7| HZfL|CH }%E@m;@%%j’gayg Y gd)‘ﬁz& v ﬁz‘/jif%vlﬁg Z\\)‘m‘?\‘\/yb 7&§EF%ET€\1EUEEX13 Ejaﬁnuié/: & E/E\Eg%?l,id‘ . Sri%TTAer;gM;T:fJ::;:: ffﬁfi;ﬁgrﬁl"[;‘”;Sffl”;“mnbﬂyw nnary.
. Parafuso 3 45 . o o o o e o y =2 oA Hegddr BiE Es 2 .
x4 B x1 I'-‘.I?’Efgaa%aed;glegarcom . HER /Sy S TL— b 3TEOY 7 v ML TV ET - ROFIBISESHIC - ELORY NI REBRL T LS - %E%Qﬁ%ﬁ%ﬁ%é%@&%% SR - BRA— ALK - ATERRER M2 82 - Zhy b idE AMDERYMF TS/ vy hERy S FL— FEBRYSLES -
— L | B 3 . 3 ae P — [N 23 N NI SIS == ot 0 Fn 2
J.Arruela plastica LEERE LRERERCIRE Z I RREE - BREGEOERRES,  AEELT T - BB PR - SAEEE M2 BAEREN - BR—AAMEET BRSO M2 84 - BEDERBBEN B AMD SR SRAEI -

K. Parafuso de ventoinha UNC 6-32 UNC de 30mm

K.30 mm UNC 6-32 B4k

IEERBEROES R =EARREGE - BEET T 58 STRDTEEMERNZEL -

M2 SR i T EAE BT AR IERER— I

TBIRIRM AMD Z2EIREER -

Correct
INSTALLING THE BACKPLATE INSTALLING THE STANDOFFS INTEL SOCKET 2011/ 2086 CHANGING THE RETENTION BRACKET
INSTALAR LA PLACA POSTERIOR INSTALAR LOS SEPARADORES CAMBIAR EL SOPORTE DE RETENCION
INSTALLER LA PLAQUE ARRIERE INSTALLER LES ENTRETOISES CHANGER LE SUPPORT DE MAINTIEN
RUCKPLATTE INSTALLIEREN ABSTANDHALTER INSTALLIEREN RETENTIONSHALTERUNG WECHSELN
YCTAHOBKA 3ALHEW NNACTUHbI YCTAHOBKA CTOEK CMEHA KPEMEXHOW CKOBbI
INSTALLAZIONE DELLA PIASTRA INSTALLAZIONE DEI DISTANZIATORI SOSTITUZIONE DELLA STAFFA DI CONTENIMENTO
INSTALAR OS ESPACADORES MUDAR O SUPORTE DE RETENGCAO
AEEQ I MX| ™ 2efzl we
ARV KA TORY N RET STy bORE
LIRZTR EHEER
L ZEEEXR 1 4
Install the backplate on the rear of the motherboard as oriented in the picture. For Intel socket, please
ensure the backplate is installed correctly: it should fully cover the socket's backplate.
Instala la placa posterior en la parte posterior de la placa base, con la orientacién que se muestra en laimagen.
Para el zécalo Intel, aseglrate de que la placa se ha instalado correctamente: debe cubrir por completo la placa s _
posterior del zécalo. ¢ g P P P P Driicken Sie die zwei Fiile am offenen Ende der Intel-Befestigungsschiene leicht nach auBen. Intel 178 H2fZI0 M HH2Z O 2 St E2I B 20| YA E O E S )5 47 Yo gL C
i i H - i i 22 =22 ~ g k=13
Placez la plaque arriére a l'arriére de la carte mére en 'orientant comme sur le schéma. Pour le socket Intel, STEP 5 Ziehen Sie die Intel-Befestigungsschiene aus dem Wasserblock. .2 22 220|M Intel 1 Eaj2E MAT LD

veillez & ce que la plaque arriére soit installée correctement : elle doit complétement recouvrir la plaque

arriére du socket.

Montieren Sie die Riickplatte an der Riickseite des Mainboards, wie in der Abbildung dargestellt. Achten Sie bei

einem Intel-Sockel darauf, dass die Riickplatte richtig installiert ist: Sie sollte die Rickplatte des Sockels

vollsténdig abdecken.

Installare la piastra posteriore sul retro della scheda madre, come orientata nell'immagine. Per socket Intel, accertarsi che la

STEP 4

Install the spacers onto the standoff screws.

. Slightly push two feet at open end of Intel retention bracket toward outside.
.Pull out the Intel retention bracket from the water block.

1
2
3.Follow the pictured orientation to slide the AMD retention bracket onto water block.
4

.Push the retention bracket until the retention bracket secured well.

Orientieren Sie sich beim Aufsetzen der AMD-Befestigungsschiene an der abgebildeten Ausrichtung.
Driicken Sie die Befestigungsschiene, bis sie sicher befestigt ist.

1.
2.
3.
4.

Spingere leggermente verso |'esterno i due piedini all'estremita aperta della staffa di supporto Intel.

Estrarre la staffa di supporto Intel dal blocco di raffreddamento a liquido.

Far scorrere la staffa di supporto AMD nel blocco di raffreddamento a liquido seguendo I'orientamento rappresentato
nell'immagine.

=
=
=

Mg
TR0 EAIE Yetof w2t AMD Y HefZlg =i 22 S50 7|9 €&t
1Y Bef7l0] EESH BAE WX 17 2ajzle 2o @& LT

Ealad

Intel{R¥5 7 577 v S ORONGIZ%H % 2 ADKER%E ~ D LAMAIICIBL £¢ -
Intel{RIF T 57w hEDA—2—T Oy I MDE|EREET -
RISRESNABICAMDIRIE T Z7 v hEXTA LT U4 —42 =TV I IC[EHET -

AMD SOCKET

Hoene
pown=

. Presiona ligeramente dos pies en el extremo abierto del soporte de sujecion Intel hacia el exterior.
.Extrae el soporte de sujecion Intel del bloque de agua.
.Sigue la orientacién de la imagen para deslizar el soporte de sujecion AMD al bloque de agua.

piastra posteriore sia installata correttamente: deve coprire completamente la piastra posteriore del socket. Spingere la staffa di supporto finché non ¢ ben fissata. TA—B—=TOYIICLonYEESNEET RIFT Iy bEIBLET -

Instale a placa traseira na parte de tras da placa-mae, conforme orientado na imagem. No soquete Intel, verifique se

Instala los separadores en los tornillos de separador.
Installez les entretoises sur les vis prévues a cet effet.

From the front of the motherboard, install the four Socket 2011 standoffs screws.
Desde la parte frontal de la placa base, instala los cuatro tornillos de separador 2011 del zécalo.

PWON =

aplaca traseira esta instalada corretamente: ela deve cobrir totalmente a placa traseira do soquete. el Befestigen Sie die Abstandshalter an den Abstandsschrauben. Al'avant de la carte mére, installez les quatre vis pour les entretoises du socket 2011. - Presiona el soporte de sujecion hasta que quede bien fijado. 1. Empurre ligeiramente 60cm na extremidade aberta do suporte de retencéo Intel na direcao da parte externa. ;_ ﬁ%ﬁ%g%% Qfekﬁgiﬁ?ﬂﬁﬁﬁqﬁ/‘\im :
ﬂ;”ﬁiﬁf:ff@ggxmﬁgﬁggaﬂaﬁ ;25:}:%’2;;:5%%B"":;:ng‘;:::g”g;ﬁ: ﬁiﬁ:ggg;”ﬁ;?)gﬂz:gﬁ/;E?;:;’:’;a'o’;faw Installare i distanziatori sulle viti distanziali Montieren Sie von der Vorderseite des Mainboards aus die 4 Abstandsschrauben fiir Sockel 2011. 2. guxe o suporte de retent,:(éjo Intel (fio blo((j:o clle agua. s bloco d S ﬁ; / qﬂﬁﬁ:r)“j'rﬁr;# AMED SIRBHEKAL b

s - : i i iti di iali bgé ‘extéri i al' émité ixati 3. Siga a orientacao mostrada para fazer deslizar o suporte de retencdo AMD para o bloco de agua. - X5 AN A SIS/ < °
NPOLIECCOHOTO rHe3aa. Instale os espacadores nos parafusos espacadores. Dalla parte anteriore della scheda madre, installare le quattro viti distanziali Socket 2011. . Poussez légerement vers l'extérieur les deux pieds a 'extrémité ouverte du support de fixation Intel. b Erﬁpurre M sup‘orte s retem;pé\o 36 que 6 suporte depreten(;éo estéja em prpotegido. g 4B ESE - ISR EREE T -

. Retirez le support de fixation Intel du waterblock

1
Na parte frontal da placa-mae, instale os quatro parafusos espacadores Soquete 2011. 2. Ret S rt de Tixatic @ . . .
3. Suivez l'orientation indiquée sur le schéma pour faire glisser le support de fixation AMD sur le waterblock.
4

20| BA|E UEHE OIHEE SHoj| BE2|0|ES HX|FLICE Intel 2710| Z WEYO|ET SHIEH HX & A=K
g‘@@ et %H‘T.goy-” x|l ?é—?—}_‘aﬁl ﬂ%gﬂogaﬁiﬂgﬂnaf Eﬁa% U a_'_ o= = = YcTaHoBuTe PACMOPHbIE BTY/IKY Ha OMOPHbIE BUHTI. YcTaHOBMTE YETbIPE OMOPHBIX BUHTA MPOLIECCOPHOrO pasbema 2011 Ha INLEBOI CTOPOHE MATEPVHCKON MAaTbl.

2HO|ME B LIAtO| AX|gfL|Ch DI 2.C Mo0| Socket 2011 & LIAF 4742 MK|BHL|Ch . Poussez le support de fixation jusqu'a ce qu'il soit bien en place. 1. Cnerka pasgBuHbTe ABe HOXKM Kpennewus Intel. 1.1 |nt£[i?€?;ﬁ 1 i ) i 18] S B BS BR BA SME -
IRYAEICE: P —R— ROEEI/A - b > Intel /7 Salk /Ny — kAT S “2~ Tt N - = SR . . Wk %88 EEZR -
k—/rz—gEL?27%2‘!2%2&2!2&??%1){%l;gz%b\gg?z%—&}%%§< I)‘Tibj\v VIO T T 7:5 /:?7 mﬁl»x/\iﬁi EROMTET gk 2?@%\ I 20,].:1 PRAY AT ERIETES - 123.g?@;;%?aﬁﬁ;z:;:;g;g:ilowﬁzl/l?ciﬁl:sﬁ:?S:gGZT;E:TaAH?BIfAib kpenneHve AMD Ha 610K BOASHOIO OXNaxaeHus. % gﬁ}(/?ﬁ%%}[‘%%‘ﬁ%&D EEZBAKLHE -
EERSARREEIR - MEAPHRSE - MTF Intel Hl - BEREERZEEIR - Mo B FEEOER - RRRIRISTIRBL E - FEEARAIATE 23 4 1 Socket 2011 STHRIRLL - 4. HapaBnugaiite Ha KpenneHme, NoKa OHO He ByAeT HaLeXHO YCTaHOBNEHO. 4.3 EREFEEREZEERE -

SRR IRE L - WEEWARATTT - ZEIEEE 2011 B -

RERE R IEREO 7T IS B AR RN EHAREE - 218 Intel 1518 - BERXHNCEREZER  BRETEEEHENER -



INSTALLATION

INSTALACION
INSTALLATION
INSTALLIEREN
YCTAHOBKA
INSTALLAZIONE
INSTALACAOQ
=0

®HE

B3

B3

INSTALLING THE WATER BLOCK

INSTALAR LA BOMBA
INSTALLER LA POMPE

PUMPE INSTALLIEREN
YCTAHOBKA HACOCA
INSTALLAZIONE DELLA POMPA
INSTALAR A BOMBA

Ho MX

R TOEY 1

=

RER
RENE

Place the water block with the retention bracket onto the CPU. Ensuring the standoff screws go through the
holes of the retention bracket.

Coloca el bloque de agua con el soporte de sujecion en la CPU. Aseglrate de que los tornillos de separador
pasan por los orificios del soporte de sujecion.

Placez le waterblock et le support de fixation sur le processeur. Assurez-vous que les vis pour entretoise
soient fixées dans les trous du support de fixation.

Positionieren Sie den Wasserblock mit der Befestigungsschiene auf der CPU. Achten Sie darauf, dass die
Abstandsschrauben durch die Lécher der Befestigungsschiene fiihren.

Posizionare il blocco di raffreddamento a liquido con la staffa di supporto sulla CPU. Assicurarsi che le viti distanziali
passino attraverso i fori della staffa di supporto.

Posicione o bloco de 4gua com o suporte de retencao na CPU. Garantindo que os parafusos espacadores
passem através dos orificios do suporte de retencao.

YctaHoBuTe 6510K BOAAHOMO OXNa)kAeHua C KpensiieHnem Ha LlI'I. OI'IOprIe BUHTbI O/TXHbI BOWTU B 0TBEepCTUA Ha
KpenneHuun.

1Y 22§700| metE ¥ 22 E5S CPUO| TAFLICL Y LIALE 7 2zl FYE SstEE

YAfsfoF gLk

RETI7y beMYNH =T+ —2—T0v &2 CPUDLICEEET - XAV RFTAMRTT 57 v bORIZES> T
WHILEBRALET -

FKALERBRIZR—ILMIE CPU £ - BRXRBLEZTERIRNLRA

EAEKLRAERRME CPU £ - BEBNEREFBERRNALE -

|- 54mm —— -

|-———— 48mm

AMD SOCKET
75mm x 75mm Intel 115X
80mm x 80mm Intel 2011/2066
90mm x 54mm AMD AM4
96mm x 48mm AMD FM2+, FMZ,A;gIl, AM3+, AM3,

STEP 2

Securely apply the plastic washers and thumbnuts with spring onto the standoff screws.

Coloca firmemente las arandelas de plastico y las tuercas moleteadas con muelle en los tornillos de
separador.

Attachez solidement les rondelles en plastique et les écrous a ressort aux vis pour entretoise.
Befestigen Sie die Kunststoff-Unterlegscheiben und die Fligelmutter mit Feder sicher auf den
Abstandsschrauben.

Fissare saldamente le rondelle in plastica e i dadi zigrinati con molla sulle viti distanziali.

Aplique, com seguranca, as arruelas plasticas e porcas de polegar com mola nos parafusos espacadores.
HapexHo nomecTuTe nnacTUKOBble Waibbl v HakaTaHHble Gaiiku C NPYXXMHAaMMN Ha OMOPHbIE BUHTBI.

SEAE oMot AZY LIH|LIAKRHE B LA 910 ZEELC

REYRATOLEIZ S FIRFVIDv—ERTY VI EDEA XD EL2AYRYNITETS -
R R EMS VIR R RERIRELE -

G BBREL R EFHREREEREL

MOUNTING THE RADIATOR AND FANS
MONTAR EL RADIADOR Y LOS VENTILADORES
MONTER LE RADIATEUR ET LES VENTILATEURS
KUHLKORPER UND LUFTER MONTIEREN
MOHTAX PALUATOPA U BEHTUNATOPOB
MONTAGGIO DEL RADIATORE E DELLE VENTOLE
MONTAR O RADIADOR E AS VENTOINHAS
gtCjofolgf 2 M 1y
TVIE-—BLTTTVOBY M

LRKHFMNE

REKAHRER

Depending on your radiator mounting setup, please use the appropriate screws to mount the radiators:

En funcion de la configuracion de montaje del radiador, utiliza los tornillos adecuados para montar los
radiadores:

Pour monter les radiateurs, utilisez les vis correspondant & leur type de montage :

Bei der Montage des Kiihlers bitte darauf achten, dass die richtigen Schrauben verwendet werden:
In base alla configurazione di montaggio del radiatore, utilizzare le apposite viti per montare i radiatori:

Dependendo da configuracao de montagem do radiador, use os parafusos adequados para montar os radiadores:

MCI'IOHbSthTE noaxogaune BUHTbI ANA KpenneHna paanaTtopos B 3aBUCUMOCTUN OT NX CUCTeMbI KpenieHusa.

2tC|OflOf B Off 2} L2 LIAMS AF83HO] 2HCIO0|E & FASEA|I7| BEEfLICH
IUVI-SOBEFECHLT  BIAASTIVI-ZEMYMFTIEEL -
RIBAIRGSLRIRE - EERAIEMRLLRARARS

BENBRHFLRREMNE - FHEREENRARZERE

Note: Always use washers to prevent damage.

Nota: Utiliza siempre arandelas para evitar danos.

Remarque : Utilisez toujours des rondelles pour éviter d'endommager le matériel.
Hinweis: Verwenden Sie stets Unterlegscheiben, um Schaden zu vermeiden.
Nota: utilizzare sempre le rondelle per evitare danni.

Nota: Sempre use as arruelas para evitar danos.

MpumeyaHwe. Bceraa ncnonb3yiite Wwaiibbl, 4To6bl NPefOTBPATUTL MOBPEXAEHUA.
I GA AN E ALES EES YRISHAIZ| HERILICE

A BEBEHCEDIC  BTTY Iy —EFERLTEEN -

o ARERRELIRE -

et %5 Aok FRER B DA L3R -

DIRECT MOUNTING

For mounting in which the radiator fits directly onto the case, please install the fan(s) first using the 30mm fan
screws. Use the 5mm case screws and washers to mount the radiator.

Para un montaje en el que el radiador se coloca directamente en la caja, instala los ventiladores en primer
lugar utilizando los tornillos de ventilador de 30 mm. Utiliza los tornillos de 5 mm y las arandelas para
montar el radiador.

Dans le cas ou le radiateur se fixe directement sur le boitier, utilisez d'abord les vis de 30 mm destinées a
fixer le(s) ventilateur(s). Utilisez ensuite les vis 5 mm du boitier et les rondelles pour monter le radiateur.

Falls Sie den Kiihler direkt am Gehause montieren méchten, befestigen Sie bitte zunachst den/die Liifter
mithilfe der 30-mm-Liifterschrauben. Montieren Sie dann den Kiihler mithilfe der 5-mm-Geh&auseschrauben.

Per il montaggio che prevede l'inserimento diretto del radiatore nel case, installare le ventole per prime utilizzando le
viti della ventola da 30 mm. Utilizzare le viti da 5 mm del case e le rondelle per montare il radiatore.

Para montagens nas quais o radiador se encaixa diretamente no gabinete, instale as ventoinhas primeiro,
utilizando parafusos de ventoinha de 30 mm. Use os parafusos de gabinete de 5mm e as arruelas para
montar o radiador.

ﬂﬂﬂ YyCTaHOBKMU, Npn KOTOpOIh PaAamaTop Kpenutca HenocpeaCcTBeHHO Ha Koprnyc, CHavasna yctaHoBuTe BeHTI/IﬂﬂTOp(—bI),
ncnonb3sya 30-MI/IHJ1VIMETpOBbIe BWHTbI N1 BEHTUNATOPA. |/|CI'IOJ'II>3yVIT€ 5-MVIJ'IJ1I/IMETpOBbI€ BUHTbI 1 Waii6bl OT Kopnyca,
4TOGbI YCTAHOBUTL PaANaToOp.

2IC[OO| E| S 7|0 20f Ht2 FABl2{=
LEAteH 2t E AHE3HOY 2tT|0f 0B & &

oy

2 3|on W LHALS At8StO] TS TA HX|SHAI7| BERFLICE S5mm 0]~
g,

IVI—AET—RAICEERYNTSBEE 30mm 7 7 AU EBALT KT 7 VES DI -RICRYNTES -

RIZ5EMM 7 =230 ey vy —EEALT SVI-2&7 —RACMYMHET -
MR FBRRERLRINED - BLEM 30mm NERLZENE - A Smm AFERLNME B RS -
EHASITERZRERR L - FEER 30 mm WERBHRZEES © /A 5 mm K RIBHRE Z RAEME -

INDIRECT MOUNTING

For mounting in which the fan(s) fit between the radiator and chassis, please use the 30mm fan screws and
washers for mounting.

Para un montaje en el que los ventiladores se colocan entre el radiador y el chasis, utiliza los tornillos de
ventilador de 30 mm y las arandelas para el montaje.

Dans le cas ou le(s) ventilateur(s) se fixe(nt) entre le radiateur et le chassis, utilisez les vis de 30 mm ainsi
que les rondelles pour le montage.

Falls Sie den/die Liifter zwischen Kiihler und Gehause montieren méchten, verwenden Sie bitte die
30-mm-Lufterschrauben und Unterlegscheiben.

Per il montaggio con le ventole inserite tra il radiatore e il case, utilizzare le viti della ventola da 30 mm e le rondelle.

Para montagens nas quais os ventiladores se ajustam entre o radiador e o chassi, use os parafusos de
ventoinha de 30 mm e as anilhas para montagem.

[InA ycTaHOBKM, MPU KOTOPOW BEHTUAATOP(-bl) pacnonaraeTcs Mexay paanatopom 1 KOprycoMm,
ncnonb3yiite 30-MUNNMMETPOBbIE BUHTBI 1A BEHTUNATOPA U Wal0bI.

2HC|Of| O|E{ =t MA| AtOJOl| S FAISte = ZS 30mm M LIAIRL QLM E AM8SH] S FAISHAIZ| HREfLICH
T7VEIVI—ALESY—VOBIZMYNTREEE - 30mm T A ED Yy v —EEALTIVI 4L
TV ET-RCBMYMF T EE N -

RN RNELEEARBINFEZE - 1EER 30mm RSBRLMBBIHTRLE -

ERFULEEMAMBERER IR - FEA 30 mm WERBHTBBETRE -

POWERING THE PUMP AND FAN

PROPORCIONAR ENERGIA A LOS VENTILADORES
ALIMENTER LES VENTILATEURS
LUFTER VORBEREITEN

NOAKMIOYUTE MUTAHUE K BEHTUTATOPAM
ALIMENTARE LE VENTOLE
ALIMENTAR AS VENTOINHAS

W HE 33

77 U NDBRMEES

SRS

AR

Connect the 3-pin pump power cable of the pump embedded in the radiator to the 4-pin CPU_OPT, PUMP or
AIO_PUMP connectors on the motherboard. We suggest to set it to full speed in the BIOS.

Conecta el cable de alimentacién de 3 patillas de la bomba incorporada en el radiador a los conectores de 4
patillas CPU_OPT, PUMP o AIO_PUMP de la placa base. Sugerimos establecerlo a maxima velocidad en la BIOS.
Raccordez le cable d'alimentation a 3 broches de la pompe intégrée au radiateur aux connecteurs PUMP, AIO_PUMP
ou CPU_OPT a4 broches de la carte mére. Nous vous suggérons de le faire fonctionner a pleine vitesse dans le BIOS.
Schlieflen Sie das 3-polige Stromkabel der Pumpe, das in den Kiihler integriert ist, an die 4-poligen CPU_OPT-,
PUMP- oder AIO_PUMP-Anschliisse am Mainboard an. Wir empfehlen, die BIOS-Einstellung auf die volle
Geschwindigkeit zu setzen.

Collegare il cavo di alimentazione a 3 pin della pompa integrata nel radiatore ai connettori a 4-pin CPU_OPT, PUMP o
AlO_PUMP sulla scheda madre. Si consiglia di utilizzare I'impostazione Full Speed nel BIOS.

Conecte o cabo de alimentacao da bomba de 3 pinos incorporado no radiador aos conectores CPU_OPT de 4
pinos, BOMBA ou AIO_PUMP na placa-mae. Sugerimos defini-lo com velocidade total na BIOS.

MoakntounTe 3-KOHTaKTHbIN Kabenb NUTaHKA Hacoca, BCTPOEHHOTO B PaauaTop, K 4-KoHTakTHoMy pasbemy CPU_OPT,
PUMP vinn AIO_PUMP Ha maTepuHcKoii nnate. Mbl pekoMeHayem YCTaHOBUTL /1A HEro MakcuManbHyto ckopocTb B BIOS.
2fC|of|O[Efof LY El Hz=o| 3T H= Tl #0223 DG EE0| QU= 4% CPU_OPT, PUMP = AIO_PUMP 7 H[E{0f
GIZBLICE BIOSOIM £ 25 A2 M= AS FHBLCL

TOI—RICHAAFEN TSI EVORY TEBR7 —TLE - XY —R—FD 4> CPU_OPT - PUMP » F7z(&

AIO_PUMP a7 2 (2##& L &4 - BIOS THEHZRBICRET AL eBEHLET -

THARNERY 3 £ REBREEESIER LM 4 £ CPU_OPT » PUMP 5 AIO_PUMP &85 - HAZINIE BIOS i HE
RERNEZR -

FRERSRERY 3 $HRIRIAE
& .

TRARIEEEE TR _ERY 4 #HH) CPU_OPT ~ PUMP 5% AIO_PUMP $288 - #237E BIOS &

Connect the 4-pin power cable of the fan to the 4-pin CPU_FAN connector on the motherboard.
Conecta el cable de alimentacién de 4 patillas del ventilador al conector de 4 patillas CPU_FAN de la placa base.

Raccordez le cable d'alimentation a 4 broches du ventilateur au connecteur CPU_FAN a 4 broches de la
carte mere.

SchlieBen Sie das 4-polige Stromkabel des Liifters an den 4-poligen CPU_FAN-Anschluss am Mainboard an.

Collegare il cavo di alimentazione a 4 pin della ventola al connettore a 4 pin CPU_FAN della scheda madre.

Conecte o cabo de alimentagéo de 4 pinos da ventoinha ao conector CPU_FAN de 4 pinos na placa-mae.
MopknioumnTe 4-KOHTaKTHbIN Kabenb NUTaHUA BEHTUNATOPA K 4-KoHTakTHOMY pasbemy CPU_FAN Ha matepuHckon nnate.
ol 4% M@l A o|52 OtEEE0] e 48 CPU_FAN 7 E{0f] HAFLICE

TTVDAEVERS—TILE - IYP—R— RO 4E>Y CPUFAN X7 Z(CELHLET -

FREH 4 He8iREERTIER LAY 4 £ CPU_FAN M8 -

RERH 4 $H SR =R E TR A 4 $1H) CPU_FAN 288 -

CONNECTING USB CABLE

CONECTAR EL CABLE USB
INSTALLATION

USB-KABEL ANSCHLIEBEN
SNEKTPOHHbBIE CUCTEMbBI
COLLEGAMENTO DEL CAVO USB
LIGAR O CABO USB

usB #olg A2
USBY7 — 7L 0 B

E#E USB 4
3 USB &

Connect the Mini-USB cable from the pump to an available USB 2.0 internal connector on the motherboard.
Conecta el cable Mini-USB desde la bomba hasta un conector interno USB 2.0 disponible de la placa base.
Raccordez le cable mini-USB de la pompe & un connecteur USB 2.0 disponible sur la carte-mére.
Verbinden Sie das Mini-USB-Kabel der Pumpe mit einem freien internen USB 2.0-Anschluss des Mainboards.
Collegare il cavo Mini-USB proveniente dalla pompa a un connettore interno USB 2.0 disponibile sulla scheda madre.
Conecte o cabo mini-USB por meio da bomba a um conector interno USB 2.0 disponivel na placa-mée.
Mogkntoumnte Kabenb Mini-USB ot Hacoca k cBobofHOMY BHYTpeHHemy pasbemy USB 2.0 Ha maTepuHcKoi nnate.
IOl Mini-USB #10|5& OtE 2 E0] 2= USB 2.0 LE AU E O AT CH

RYTOMini-USB 7 — T L% « x¥—R— R EOEMATIEEL USB2O ARy 2 Ic@EGELET -

IR EAYTMEY USB s 40E £ 2 =4 ERIZEIR USB 2.0 NARE RS -

#EER Mini-USB #3815 = T #tl - oAy USB 2.0 AR -

DOWNLOADING NZXT CAM

DESCARGAR NZXT CAM
TELECHARGER NZXT CAM

NZXT CAM HERUNTERLADEN
MNOAKNIOYNTE KABEJIb USB

DOWNLOAD DI NZXT CAM
TRANSFERIR O SOFTWARE NZXT CAM
NZXT CAM R Z2E

NZXT CAMD & % > a— K

O CAM

T & NZXT CAM

After setting up the Kraken, turn on your PC and proceed to download and install CAM software to enable
Kraken controls: camwebapp.com

Tras configurar el Kraken, enciende el PCy descarga e instala el software CAM para activar los controles
de Kraken: camwebapp.com

Aprés configuration du Kraken, allumez votre PC et procédez au téléchargement et a l'installation du
logiciel CAM pour activer les commandes du Kraken. camwebapp.com/

Wenn Sie den Kraken eingerichtet haben, schalten Sie lhren PC ein. Danach kdnen Sie die CAM-Software
zum Aktivieren der Kraken-Steuerung herunterladen und installieren: camwebapp.com

Dopo aver configurato il Kraken, accendere il PC, quindi scaricare e installare il software CAM per abilitare i comandi
Kraken: camwebapp.com

Depois de configurar o Kraken, ligue o computador e continue para baixar e instalar o software CAM para
ativar os controles Kraken: camwebapp.com

Mocne HacTpoiiku Kraken BkniounTe KomnbioTep, 3arpysuTe U ycTaHOBUTE NporpamMmmHoe obecneyeHne CAM,
4TOGbI aKTUBMPOBATD yNpasieHune cucTemoii Kraken: camwebapp.com

Kraken2 MX|¢t C}3, PCE 71 CAM 2ZEQ|0{E CH2 2 E510] KrakenS M O{8l 2M 2. camwebapp.com
Kraken ®EYU T MNE T L5 ~PCOEREF VICLT CAMY I Dz 7EF D O0— REXLTA VR
k—JL L T -~ Kraken @&l #E#I< L 9 - camwebapp.com

Kraken RETTALIE - EFFHER PC H AL T A2 CAM RIS A Kraken #£4 : camwebapp.com

Kraken R EEME - BRAMANER - ARER THRLE CAM BEZLIEA Kraken 1 : camwebapp.com

NZXT WARRANTY

I. Warranty Length

NZXT computer cases, temperature meters, fans, accessories, and cables carry a
2 year warranty from the date of purchase for parts and labor. Any replacement
product will be warranted for the remainder of the warranty period or thirty days,
whichever is longer. Proof of purchase is required for warranty service.

Il. Who Is Protected
The Warranty covers only NZXT products purchased by the original consumer
from authorized NZXT retailers.

I1l. What Is Covered

Please note that our warranty is not an unconditional guarantee. If the product,
in NZXT's opinion, malfunctions within the warranty period, NZXT will at its
discretion repair or replace the product that is equal or greater in value
depending on supply. The warranty does not cover any NZXT product that was
damaged due to accident, misuse, abuse, improper installation, usage not in
accordance with product specifications and instructions, natural or personal
disaster, or unauthorized alterations, repairs or modifications.

Our warranty does not cover the following:

Any product or serial number/warranty sticker modification applied without
permission from NZXT. Any damage that is not a manufacturing defect. Damage,
deterioration or malfunction resulting from accident, abuse, misuse, neglect,
fire, water, lightning, or other acts of nature, unauthorized product modification
or failure to follow instructions included with the product. Repair or attempted
repair by anyone not authorized by NZXT. Shipping or transport damage (claims
must be made with the carrier) Normal wear and tear. NZXT does not warrant
that this product will meet your requirements. It is your responsibility to
determine the suitability of this product for your purpose. Removal or
installation charges. Shipping charges. Any incidental charges.

IV. Exclusion Of Damages (Disclaimer)

NZXT's sole obligation and liability under this warranty is limited to the repair or
replacement of a defective product at our option. NZXT shall not, in any event, be
liable for any incidental or consequential damage, including but not limited to
damages resulting from interruption of service and loss of data, business, or for
liability in tort relating to this product or resulting from its use or possession.

V. Limitations Of Implied Warranties

There are no other warranties, expressed or implied, including but not limited to
those of merchantability or fitness for a particular purpose. The duration of
implied warranties is limited to the warranty length specified in Paragraph I.

VI. Local Law And Your Warranty
This warranty gives you specific legal rights. You may also have other rights
granted under local law. These rights may vary.

VIl. To Obtain Technical Support
If you have already referenced your product owner's manual and still need help,
please visit support.nzxt.com for details and contact information.

VIII. For Warranty Service

In the event that warranty repair or replacement is necessary, NZXT will request
and you must provide proof of purchase (store receipt or invoice) in order to
receive warranty service. For

North American Customers:

Within the first 60 days after purchase, please return your product (or for power
supplies installed within our enclosures, just the failed power supply) to your dealer or
reseller for a replacement. If the product is still within warranty and you can no longer
return it to your dealer, please contact NZXT Customer Support (support.nzxt.com) for
assistance and instructions. NZXT will not accept returns without prior approval and
an RMA number.

In Europe:

Within the first year after purchase, please return your product (or for power supplies
installed within our enclosures, just the failed power supply) to your dealer or reseller for a
replacement. If the product is still within warranty and you can no longer return it to your
dealer, please contact NZXT Customer Support for assistance and instructions. NZXT will not
accept returns without prior approval.

Global Customers (Outside North America and Europe):

If your product needs to be returned or repair within the warranty period, please do so
through the retailer or distributor from whom you purchased the product. If you can no
longer return the product to your dealer, please contact NZXT Customer Support for
assistance. Please note, proof of purchase from an authorized NZXT retailer is required for
ALL warranty servicing.

Warranty terms for all NZXT products sold to Australia:

Our goods come with guarantees that cannot be excluded under the Australian
Consumer Law. You are entitled to a replacement or refund for a major failure and or
compensation for any other reasonably foreseeable loss or damage. You are also
entitled to have the goods repaired or replaced if the goods fail to be of acceptable
quality and the failure does not amount to a major failure' (NZXT Corporation, 13164 E.
Temple Ave., City of Industry, CA 91746, USA TEL: +1-800-228-9395) Please contact the
shop you purchased from to receive prompt service. If the dealer refuses to offer the
service, please contact us at directly at support.nzxt.com

® Visit support.nzxt.com for information on warranty coverage and service

Visite el sitio Web support.nzxt.com para obtener informacion sobre la cobertura y el servicio de la garantia.
e Visitez support.nzxt.com pour les informations de la couverture de la garantie et du service.

Informationen zu Geltungsbereich und Service der Garantie finden Sie unter support.nzxt.com

Moapo6Hyto HdopMaLMio 06 YCIOBUAX rapaHTUIIHOTO 06CYKBaHNA CM. Ha BeG-caiiTe support.nzxt.com

Visitare il sito support.nzxt.com per informazioni sulla copertura e sul servizio della garanzia.

Visite support.nzxt.com para obter informagées sobre a cobertura da garantia e assisténcia

2Z Helet MH| A0 TSt XtA|SH 82 support.nzxt.comE A ESIAA|2

IREFEEE & L O — E R (2RI B B3I D L\ T ~ support.nzxt.com IS 77 AL TS «
153515 support.nzxt.com TRREEEMBSNER

A support.nzxt.com THREMRREHENEZRENR

SUPPORT AND SERVICE

Support and service

If you have any questions or problems with the NZXT product you purchased, please don’t hesitate to
contact us using our support system. support.nzxt.com

Please include a detailed explanation of your problem and your proof of purchase. For comments and
suggestions, you can e-mail our design team, designer@nzxt.com. Lastly we would like to thank you for
your support by purchasing this product.

For more information about NZXT, please visit us online. NZXT Website: nzxt.com

Soporte y servicio

Si tiene preguntas o problemas con el producto NZXT que usted comprd, no dure en ponerse en contacto con
service@nzxt.com y suministrar una explicacion detallada de su problema asi como su prueba de compra. Puede hacer
consultas sobre piezas de repuesto en support.nzxt.com. Para comentarios y sugerencias, escriba un mensaje de correo
electrénico a nuestro equipo de disefo: designer@nzxt.com. Gracias por comprar un producto NZXT. Para mas
informacion acerca de NZXT, visitenos en linea. Pagina web de NZXT: nzxt.com

Support et service

Si vous avez des questions ou des problemes avec le produit NZXT que vous avez acheté, n'hésitez pas a contacter
service@nzxt.com avec une description détaillée de votre probleme et votre preuve d’achat. Vous pouvez aussi
commander des piéces de remplacement aupreés support.nzxt.com. Pour les commentaires et les suggestions, envoyez
un email a notre équipe de design, designer@nzxt.com. Merci d'avoir acheté ce produit de NZXT. Pour plus
d'informations sur NZXT, visitez notre site Web. Site Web de NZXT : nzxt.com

Kundendienst und service

Falls Fragen oder Probleme bezuglich Ihres NZXT-Produktes auftreten, wenden Sie sich bitte mit einer detaillierten
Problembeschreibung und Ihrem Kaufbeleg an service@nzxt.com. Ersatzteile kdnnen Sie unter support.nzxt.com
anfragen. Kommentare und Anregungen senden Sie bitte per designer@nzxt.com an unser Designteam. Vielen Dank,
dass Sie ein NZXT-Produkt erworben haben. Weitere Informationen tiber NZXT erhalten Sie im Internet.
NZXT-Webseite: nzxt.com

Cnyx6a nofaepKKu 1 06CNyK1BaHWA

B cryuae BO3HVKHOBEHWA BOMPOCOB UM HENCNPABHOCTEN B NprobpeTeHHbIx Bamm npoayktax NZXT obpatuaiitecs no
appecy: service@nzxt.com ¢ NogpPO6HbIM ONMcaHiem NPo6ieMbl 1 NOATBES inem nokynku. O + 3anyacreit MOXXHO
y3HaTb, 06PaTUBLUMCH NO agpecy: support.nzxt.com. 3ameyaHns v NpeIoKeHNA OTNPaBNANTE B ajpec HaLLei rpynmbl
pa3paboturkos: designer@nzxt.com. bnarogapym Bac 3a nokynky npogykra NZXT. Bonee noapo6Haa nHdopmaLys o
komnaHun NZXT npefcTaBneHa Ha Halwvx Be6-caiTax. Beb-cant NZXT: nzxt.com

Assistenza e servizio

In caso di dubbi o problemi con il prodotto NZXT acquistato, non esitate a contattarci utilizzando il nostro sistema di
assistenza. support.nzxt.com

Includere una spiegazione dettagliata del problema e la prova di acquisto. Per commenti e suggerimenti, siete pregati
di inviare un messaggio al nostro team di progettisti, all'indirizzo: designer@nzxt.com. Infine, vogliamo ringraziarvi del
vostro supporto con l'acquisto di questo prodotto. Per altre informazioni su NZXT, visitate il nostro sito. Sito NZXT:
nzxt.com

Assisténcia e manutencao

Caso tenha questdes ou problemas com o produto NZXT adquirido, ndo hesite em contactar-nos através do endereco
service@nzxt.com fornecendo a explicagdo detalhada do seu problema e a prova de compra. Podera solicitar pegas de
substituicdo através do endereco support.nzxt.com. Para comentérios e sugestdes, contacte a nossa equipa de design
através do endereco de e-mail, designer@nzxt.com. Obrigado por ter adquirido um produto NZXT. Para mais
informacoes acerca da NZXT, visite-nos online. Web site da NZXT: nzxt.com

LI L ES

TPt NZXT MZah 2350l & = /7t A2 B2, A2 X A2 ™ (support.nzxt.com)S
A83H0] 22I5HdAlL.

ZHE RAB] 7lEstn PO Y MESHIAIL. oA E= HoH A0l g A go
designer@nzxt.comS 2 O|H LS EL{MA|R. OIX|H 22 0| MBS TSI FAE S FMA
7»)\|.6H_| C},

A

NZXTO| Cha RpAS] e 2ateloz YAl NZXT #ALOIE: nzxt.com

YR-—FB LY —ER

BASNELENZIXTORMIZEIT 5 CEE - ERIER - BEOFMAS L UBADBERZ T - JEEE <
service@nzxt.comz T IELEC £ & L - RFHBEsupport.nzxt.comEFTHBRC LS - CERB LT TIREEEST
EtF — L - designer@nzxt.com FT A —LEFFELTCEE L « NIXTRRECBAVEZESELTHY AL S TS
£Y o NZXTIZBAT 25# M1 - A V2 —F v b EDD 2 THA bEZBCEEL « NZXT 2 7%+ b nzxt.com

XEFEMES

IMRAREEOHEEER NZXT 7= R 12 B 2078, W4 service@nzxt.com, BX 4 AT IE IR AR TR 1
MR M EIE - T BAE support.nzxt.com SEERERM - AT ENRW DBERAENR T HRA, B2 F# 4
iR designer@nzxt.com - EEIAME NZXT & - BR NZXT WESER IEEHRINNESMIE -

NZXT Wlig : nzxt.com

SIEBMARES

MREEANZXT EmiRRE DA BIEARBEREER - #OOM R service@nzxt.com - IR HR B MR R EE
#0R - MOLIE B support.nzxt.com EHEREY - MAEARRNRE - BOOREHEREEHE
designer@nzxt.com - &#% - F#HAHEE NZXT Em - B NZXT WESER - #HHRRME -

NZXT #4815 : nzxt.com

nzxt.com
For more building tips and information, visit: blog.nzxt.com



